
 

 
GEORGE MUNICIPALITY 

GWAING WASTEWATER TREATMENT WORKS  

OPERATIONS & MAINTENANCE MANUAL 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

  
Prepared for: Prepared by: 
George Municipality 
PO BOX 19 
GEORGE 
6530 
 
 
 

SSI Engineers and Environmental 
Consultants (Pty) Limited 
Private Bag X6590 
George 
6530 
 

Tel: (044) 801 9353 Tel: (044) 802-0600 
Fax:  (044) 801 9459 Fax:  (044) 802-0650 
E-mail:  E-mail: george@ssi.co.za 

  

 
 

 



 

GEORGE MUNICIPALITY 

GWAING WASTEWATER TREATMENT WORKS  

OPERATIONS & MAINTENANCE MANUAL 

 

 
CONTENTS 

 

1 INTRODUCTION ................................................................................................................. 1 
[...]
15.2.5 Laboratory Records ............................................................................................75 

15.2.6 Flow Records ......................................................................................................75 

15.2.7 Performance Records .........................................................................................75 

15.2.8 Emergency Records ...........................................................................................76 

15.2.9 Maintenance .......................................................................................................76 

15.2.10 Accounting ..........................................................................................................77 

15.3 Filing ...................................................................................................................77 

16 SAFETY ............................................................................................................................. 78 

16.1 Introduction .........................................................................................................78 



 

 

16.2 Safety Committees ..............................................................................................78 

16.3 Inspections ..........................................................................................................79 

16.3.1 Basic Rules .........................................................................................................79 

16.4 Safety Equipment ................................................................................................79 

16.5 Protective Clothing ..............................................................................................80 

16.6 Supervision .........................................................................................................81 

16.7 SAFETY PROCEDURES ....................................................................................81 

16.7.1 Work in Manholes, Sewers and Deep Sumps .....................................................82 

16.7.2 Work in Digesters or Sludge Storage Tanks .......................................................83 

16.7.3 Machinery ...........................................................................................................84 

16.7.4 Electrical .............................................................................................................85 

16.7.5 Materials Handling ..............................................................................................85 

16.7.6 Laboratory Safety ...............................................................................................85 

16.8 Safety Legislation ................................................................................................86 

17 APPENDIX A: PROCESS FLOW DIAGRAM ................................................................... 88 

18 APPENDIX B: LIST OF MECHANICAL EQUIPMENT ..................................................... 89 

19 APPENDIX C: DESIGN DATA ........................................................................................ 112 

20 APPENDIX D: TROUBLESHOOTING MATRIX ............................................................. 116 

21 APPENDIX E: DRAWINGS ............................................................................................. 119 

 



 

 

 

1 INTRODUCTION 
 

1.1 IMPORTANCE OF EFFLUENT QUALITY 
 
Increased consumption of water resources due to population increase and industrial 
factors has driven the implementation of stringent measures by regulatory agencies for 
treatment of wastewater to remove organic matter and other toxic material such as 
heavy metals and nutrients. The increase in fresh water contaminants originating from 
agricultural runoff of fertilizers, industrial effluents and poor treatment of domestic 
wastewater has exacerbated the continuing depletion of fresh water resources, thus 
putting a strain in natural means for the environment to deplete the pollutants. 

 

In order to remove the burden from the natural environment, wastewater treatment 
works can be used to mimic natural conditions to remove pollutants, pathogens and the 
high energy contained in the wastewater. A growing concern for the concentration of 
nitrogen as nitrate or ammonium and phosphorus has seen more wastewater treatment 
works have to include nutrient removal as part of the treatment process.  

 

As such the purpose of wastewater treatment is to: 

 
(i) Satisfy the oxygen demand of the sewage.  This can be split into two different 

categories – that of the organic compounds (DOD) and that of the ammonia.  
This requires the supply of oxygen to the sewage.  In the activated sludge 
plant this is supplied by mechanical aerators, and in the biofilter works the 
oxygen is absorbed as the water trickles over the stones exposed to the 
atmosphere. 

 
(ii) Nutrient Removal - Nitrogen and Phosphorus (N as NH4

+ / NO3
-and P as 

PO4
2-) – this reduces the chance of eutrophication (nutrient enrichment of 

water) of the receiving waters.  Eutrophication in warm climates generally 
results in algal blooms which pollute the water and can be toxic. 

 
(iii) Removal of solids – solids in the final effluent will tend to settle in the 

receiving river or dam and affect the normal biological processes by covering 
the bottom of the water body.  In addition to this the solids absorb oxygen 

 
Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
1 

  
 



 

which lowers the dissolved oxygen in the river and kills the natural biota and 
causes fish kills. 
 

(iv) Removal of Pathogens - Pathogens infect human beings and animals upon 
ingestion, and can result in disease which can at times be fatal.  This is 
particularly serious where HIV positive individuals with reduced immunity are 
involved.  The cost of disinfection is generally far lower than treating the 
diseases which would arise in the absence of disinfection. 

 
In summary, wastewater is treated in order to render it safe to return to the river for 
further use.  As such it should have a low oxygen demand, low nutrients and solids, and 
the pathogens should be disinfected. 

 

1.2 LEGAL REQUIREMENTS FOR EFFLUENT COMPLIANCE 
 

Table XXX: Final Effluent Quality required 

Parameter Original Standard After 2006 
COD mg/l <75 <65 
Ammonia mgN/l <10 <3 
Nitrate + nitrite mgN/l Not specified <15 
Orthophosphate mgP/l Not Specified <1 
Total SS mg/l <25 <18 
 
The “2006” standards were provided by DWAF with the proviso that should the 
standards not be achievable an application could be made for them to be relaxed.  The 
chief standard of concern is that for ammonia which appears to stem from the General 
Authorisation for works <2Ml/d and has subsequently been increased to 6mg/l as it is too 
stringent. 
 

1.3 ENERGY CONSIDERATIONS 
 
Electricity is becoming expensive in South Africa and has an associated carbon footprint 
which results in global warming.  As such the energy used should be kept to a minimum 
and thus wherever possible the most energy efficient route should be taken.  In the case 
of the Gwaing WWTW this means: 
 
 The biofilter works should be run whenever possible as the first choice of treatment.  

This may however be a problem in that the phosphate standard would be difficult to 
achieve. 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
2 

  



 

 The aeration and pumping rates on the activated sludge plant should be kept to a 
minimum.  As such the aeration setpoint for DO should be set as low as possible and 
the pumping rates should be reduced whenever possible, particularly at night and 
over weekends when flows are decreased. 

 

1.4 PROCESS SELECTION 
 
The Gwaing Wastewater Treatment Works was developed in 3 phases: 
 
(i)  Phase I (Mid 1970’s) – A 6Ml/d conventional biological filter works was 
constructed including primary settling tanks and anaerobic digesters. 
 
(ii) Phase 2 (1998) - the plant was extended to treat 11Ml/d. The use of primary 
sedimentation tanks and the anaerobic digesters was discontinued, being substituted 
with a set of two anaerobic and two facultative ponds.  After passing through the ponds 
the effluent was passed over the biological filters (Petro process). 
 
(iii) Phase 3 (2008) - the existing mothballed primary sedimentation tanks and 
digesters for the biofilter plant were re-commissioned to restore this process back to its 
original form but with a decreased capacity (3.6Ml/d instead of 6Ml/d) to increase 
nitrification and hence the quality of the effluent.  In addition to this the Petro process 
ponds were replaced with a Biological Nutrient Removal (BNR) plant (UCT process) 
which is the state of the art technology for nutrient removal.  The capacity of the BNR 
plant is 7.3Ml/d, which together with the biofilter plant gives a total treatment capacity of 
11Ml/d (ADWF).  The waste activated sludge generated by the UCT process is 
mechanically thickened and dewatered.  
 

2 ABBREVIATIONS 
The following abbreviations are used in this manual 
 
ADWF – Average Dry Weather Flow 
BNR – Biological Nutrient Removal 
COD – Chemical Oxygen Demand 
DO – Dissolved Oxygen 
HMI – Human Machine Interface 
MLSS – Mixed Liquor Suspended Solids 
PST – Primary Settling Tanks  
PWWF - Peak Wet Weather Flow 
RAS – Return Activated Sludge 
SST – Secondary Settling Tanks  

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
3 

  



 

UCT – University of Cape Town 
VFA’s – Volatile Fatty Acids 
WAS – Waste Activated Sludge 
WWTW – Wastewater Treatment Works 
 

3 PROCESS FLOW DIAGRAM 
 

Please see Appendix A 

 

4 PROCESS MONITORING 
 

4.1 STATUTORY MONITORING 
 

Weekly samples of the raw sewage and final effluent are taken and analysed at the 
George Municipal Laboratory. 

 

4.2 PROCESS MONITORING 
 

The activated sludge plant operation is monitored as follows: 

 

Sample Analysis Frequency 

Mixed liquor MLSS 2 x weekly 

Final effluent SRP 

Nitrate 

Ammonia 

Daily 

Final effluent pH 

Alkalinity 

Temperature 

4 hourly 

 

5 PROCESS TROUBLESHOOTING 
 

A Process Troubleshooting matrix is given in Appendix C. 

 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
4 

  



 

6 PROCESS DESCRIPTION 
 
The plant consists of the following: 
 

6.1 PRE-TREATMENT 
 
Description Function Capacity 
Head of Works 

1. Vacuum tanker 
offload bay 

2. Nightsoil offload 
bay 

3. Coarse screen 
(100mm) 

4. Mechanical drum 
screens (2No) 

5. Vortex degritter 
6. Grit channels 

 

1. Vacuum tanker emptying 
2. Nightsoil offloading – includes 

dilution sumps 
3. To remove large foreign objects 

such as branches or sacks 
4. To remove foreign objects such as 

plastic bags and rags 
5. To remove inorganic substances 

such as small stones and sand 
6. To remove inorganic substances 

such as stones and sand 

11Ml/d 
(ADWF) 

Splitter or division box To divide the flow between the biofilter 
plant (3.7Ml/d) and the activated sludge 
process (7.3Ml/d) 

11Ml/d 
(ADWF) 

 
 

6.2 BIOFILTER PLANT (3.7ML/D) 
 
Description Function 
Primary sedimentation 
tanks (2No.) 

To remove settleable COD for treatment in digester 

Biofilters (2No.) To remove COD, nitrify and denitrify 
Humus tanks (2No.) To remove the settleable material (humus) from the 

biofilter effluent 
Biofilter recycle pumps 
(2No.) 

To recycle the biofilter effluent back to the biofilter to 
improve nitrification 

Humus recycling pumps 
(2No.) 

To recycle the humus tank underflow to the primary 
settling tanks 

Primary sludge pumps 
(2No.) 

To transfer the raw sludge from the primary settling 
tanks to the anaerobic equipment 

Anaerobic digester for 
primary sludge 

To process the raw sludge by a process of lysis, 
acidogenesis and methanogenisis to reduce the COD 
and solids in the sludge and render it stable for 
disposal. 

Drying beds For drying the anaerobically digested sludge 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
5 

  



 

6.3 BNR ACTIVATED SLUDGE PLANT (7.3ML/D) 
 
Description Function 
Anaerobic basin receiving recycle from 
the anoxic basin (R-recycle) and 
equipped with two vertical shaft mixers to 
suspend biomass 

Phosphate release from the activated 
sludge floc takes place under anaerobic 
conditions  

Anoxic basin equipped with four vertical 
shaft mixers to suspend biomass 

Denitrifies nitrates to nitrogen gas under 
anoxic conditions 

Aeration basin with six surface mounted 
aerators 

To oxidise organics and nitrify ammonia 
– the first two aerators run permanently, 
the next four aerators run in cycle 
depending on the DO level at the end of 
the aeration basin  

Secondary settling tanks (SSTs) – flat 
bottom, sludge suction design 

Separates the activated sludge biomass 
from the final effluent.  The underflow is 
pumped back to the anoxic tank 

A – Recycle pumps (3No).– axial flow Recycle of nitrified activated sludge from 
aeration basin to anoxic basin   

R – recycle (3No) – axial flow Recycle of denitrified activated sludge 
from anoxic basin to anaerobic basin 

S - Recycle pumpstation (2No) in 
RAS/WAS pumpstation 

Transfers Return Activated Sludge (RAS) 
from SST’s to anoxic basin 

WAS pumps (2No) in RAS/WAS 
pumpstation 

Transfers RAS to WAS sump at 
dewatering plant  

 

6.4 TERTIARY TREATMENT 
 
Description Function 
Chlorination To dose chlorine to the final effluent 
Maturation ponds (4No) To allow aeration and dissipate chlorine 
 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
6 

  



 

 

6.5 SLUDGE HANDLING 
 
Description Function 
Sludge storage sump (Outeniqua) To hold DAF thickened sludge pumped 

from Outeniqua WWTW 
Sludge storage sump (Gwaing) To hold XXX sludge from Gwaing 

WWTW 
Beltpress for Outeniqua DAF thickened 
WAS 

No linear screen upfront due to DAF 
thickening 

Beltpress for Gwaing WAS Linear screen upstream due to no DAF 
thickening of WAS 

 
 
 
 
 
 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
7 

  



 

7 PROCESS THEORY 
 

7.1  BIOFILTER THEORY 
 

7.1.1 INTRODUCTION 

One of the earlier methods of treating sewage was to run it into a tank filled with loose 
stone. After some 12 hours contact, the sewage was drained away and the stone left in 
contact with air. After a period of time a biological slime grew on the stone, which 
affected the oxidation of the sewage. These units were known as contact filters.  

 

A modification to convert them to continuous operation, rather than batch, was made in 
1893. The sewage was distributed across the surface of the contact bed by means of a 
moving mechanism. This was to prevent all the sewage falling on one spot and short-
circuiting the greater mass of stone. The modern biological filter also known as tricking 
or percolating filter, was developed from this concept. 

 
 

 
 
 

Figure :7.1  Cutaway view of a trickling filter 

 
7.1.2 DESCRIPTION OF A BIOLOGICAL FILTER 

A cutaway view of such a filter is given above. Not all biological filters are circular; the 
older designs were often rectangular in shape to save space. The principle of the 
operation remains the same irrespective of the shape. 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
8 

  



 

The filter consists of an outer shell often made of concrete or interlocking cement 
retaining blocks. There are under-drains on the floor of the filter, which fulfil two 
requirements: 

 To collect the effluent from the bottom of the filter and discharge it into a main drain. 

 To allow the free passage of air through the filter.  

 
This is important, as the micro-organisms, which grow in a filter, require oxygen from the 
air to live. 

 

The shell is filled with filter media, the most common being crushed stone which has 
been carefully graded to ensure that flat pieces are eliminated. The size of stone 
commonly varies from 25 - 100 mm in diameter. The depth of the media also varies from 
900 - 4 000 mm, the average being approximately 1 800 mm.  

 

The filter media can also consist of coke, gravel, blast furnace slag, broken bricks, etc, 
but if used these commodities must be strong enough to support their own mass without 
failure. The media should also be weather resistant and not dissolve in the sewage. In 
the last 20 years, specifically designed plastic media has been available which has a 
much higher specific surface area and provides a support on which the bacteria can 
grow and its surface should, therefore be reasonably rough. All media should provide 
adequate air spaces between the individual pieces of media for ventilation. This is 
particularly important at higher loadings such as apply to plastic media.  

 

Effluent from the primary clarifiers should desirably be applied to the biological filters in 
such a way that the distribution mechanism does not stick in one place thus continuously 
overloading that portion of the media. Placing a small balancing or dosing siphon 
between the primary clarifiers and the filter often overcomes this difficulty.  

 

It is important in any distribution system that every portion of the media receives the 
same quantity of flow. In the case of circular filters, this means that distributor arms must 
be constructed to permit proportionately increasing amounts of effluent to be discharged 
from the inner pivot point to the outer circumference of the filter. This is done by spacing 
the holes closer together towards the ends. 

 

Rotation is achieved by forcing water through the distribution holes and pushing the 
freely moving pipe away from the falling water. The available head of water and the size 
of the holes in the distribution pipe control the speed of rotation 

 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
9 

  



 

7.1.3 PRINCIPLES OF BIOLOGICAL FILTRATION 

Sewage is a suitable source of food for the micro-organisms in a biological filter as it 
contains nitrogen, organic carbon compounds, phosphorus and trace elements. Air 
circulates in the voids between the media, taking oxygen to the slime layer on the 
surface of the media. As sewage trickles over the media, the various organic substances 
are absorbed onto the biological film thus supplying the organisms with food.  

 

Oxygen, which is present in the voids of the filter, dissolves in the water and is then 
transported to the slime layer. Metabolism of the substrate then takes place. If either 
food or oxygen is absent, this metabolism will stop. End products, which result from 
metabolism, are mainly water and carbon dioxide, which are liberated from the slime 
layer back into the main water flow. This process is most efficient when the slime layer is 
thin and totally aerobic. 

 
The settled sewage sludge takes less than half an hour to trickle down over the media of 
a 3 600 mm high filter. This does not mean that all the settled sludge has been purified 
in such a short time. Dissolved impurities and the fine suspended matter, which is taken 
up into the biological film, take several hours or even days before they are broken down 
and leave the filter as end products. 
[...]
 Gearbox ratio/rpm .......................................................   .......................................................  
 
 
10.2 Lubricator 
 
 Number of units ..........................................................  1 .....................................................  
 
 Type  ..........................................................................  WEG ..............................................  
 
 Capacity .....................................................................  0.88 KW .........................................  
 
 Make...........................................................................   .......................................................  
 
 Model..........................................................................   .......................................................  

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
110 

  



 

 
11 NIGHTSOIL SYSTEM 
 
11.1 Pump 
 
 Number of units ..........................................................  1 .....................................................  
 
 Model..........................................................................   .......................................................  
 
 Type ...........................................................................  Submersible ...................................  
 
 Capacity .....................................................................   .......................................................  
 
 Size of unit ..................................................................   .......................................................  
 
 Kilowatt rating .............................................................  15-20 KW .......................................  
 
 Valves inlet/outlet type ................................................   .......................................................  
 
 Non-return valves .......................................................   .......................................................  
 
 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
111 

  



 

 

19 APPENDIX C: DESIGN DATA 
 

     Design Data 
    

     Description Value Units 
  

     Design criteria 
    Average dry weather flow 11 Ml/d 

  
 

127 l/s 
  Peak factor 3 

   Peak wet weather flow  33 Ml/d 
  

 
1375 m3/h 

  
 

382 l/s 
  Raw sewage contribution (est.) 167 l/capita/d 

 Population equivalents (est.) 65868 
   

     Influent sewage quality 
    COD 950 mg/l 

  TKN 52 mg/l 
  P 15.3 mg/l 
  Suspended solids 320 mg/l 
  COD load 10450 kgCOD/d 
  TKN load 572 kgN/d 
  P load 168.3 kgP/d 
  Suspended solids load 3520 kg/d 
  

     Biofilter Plant 
    

     ADWF 3.7 Ml/d 
  

     PST's 2 No 
  Diameter 15.5 m 
  Area (each) 188.72 m2 
  Upflow rate (ADWF) 0.4085 m/h 
  Upflow rate (PWWF) 1.2254 m/h 
  COD load 3515 kgCOD/d 
  COD removal 35 % 
  Suspended solids load 1184 kg/d 
  Suspended solids removal 67 % 
  Mass of primary sludge 793.28 kg/d 
  Mass of humus sludge 616.88 kg/d 
  

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
112 

  



 

Total sludge mass from PSTs 1410.2 kg/d 
  

      
 
Biofilters 2 No 

  Diameter 30 m 
  Area (each) 706.95 m2 
  Depth 4 m 
  Volume (each) 2827.8 m3 
  Volume (total) 5656 m3 
  COD load 2285 kgCOD/d 
  Organic load 0.40 kgCOD/m3/d 

 Hydraulic load 2.62 m3/m2/d 
  

     Humus tanks 2 No 
  Diameter 20 m 
  Area (each) 314 m2 
  Upflow rate (ADWF) 0.25 m/h 
  Upflow rate (PWWF) 0.74 m/h 
  Humus sludge production 617 kg/d 
  

     Expected Effluent Quality Biofilters 
    

     COD 72 
   Ammonia 4 
   Nitrate 25 
   Soluble reactive P 11 
   Suspended solids 15 
   

     Activated Sludge 
    ADWF 7.3 Ml/d 

  COD load 6935 kg/d 
  TKN load 379.6 kg/d 
  P load 111.69 kg/d 
  Anaerobic basin volume 2940 m3 
  Anoxic basin volume 5090 m3 
  Aerobic basin volume 7514 m3 
  Total volume 15544 m3 
  Retention time 2.1293 d 
  MLSS 2500 mg/l 
  Mass of activated sludge biomass 38860 kgMLSS 
  COD/MLSS ratio 0.1785 mgCOD/mgMLSS/d 

 Temperature (max) 22 C 
  Temperature (min) 17 C 
  Sludge age 20 days 
  

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
113 

  



 

A recycle 210 l/s 
  R recycle 170 l/s 
  S recycle 120 l/s 
   

 
 
Inflow ADWF – Q 127 l/s 

  A/Q 1.6 
   R/Q 1.3 
   S/Q 0.9 
   

      

 
 

  
s 

 
   

a 
 Raw 

    
 

Anaer Anox Aer SST 

     
  

r 
  SSTs 2 No 
  Diameter 25 m 
  Area (each) 490.94 m2 
  Upflow rate (ADWF) 0.3098 m/h 
  Upflow rate (PWWF) 0.9293 m/h 
  

     Expected Effluent Quality Activated Sludge 
   

     COD 74 
   Ammonia 0.5 
   Nitrate 9.7 
   Soluble reactive P 0.3 
   Suspended solids 10 
   

     Anaerobic Digester 
    Total sludge mass 1410 kg/d 

  Sludge concentration 4 % 
  Volume of raw sludge produced  35 m3/d 
  Volume of digester 2750 m3 
  Retention time 78 d 
  Sludge mass after digestion 1128.1 kg/d 
  Sludge volume at 4% solids 28.203 m3/d 
  

     Sludge Drying Beds 
    Digested sludge volume 28.2 m3/d 

  Depth of sludge application 150.0 mm 
  Required area per day 188.0 m2/d 
  

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
114 

  



 

No of beds 20.0 
   Bed length 35.0 m 

  Bed width 5.5 m 
  Total bed area 3850.0 m2 
  Drying period 20.5 d 
  

     

 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
115 

  



 

20 APPENDIX D: TROUBLESHOOTING MATRIX 
 

TROUBLESHOOTING MATRIX – PST’S, BIOFILTERS AND HUMUS TANKS 
Problem/Symptom Cause Remedy 
PST emits large bubbles with 
a bad smell 

PST scraper mechanism 
stopped  

Reset 

PST scraper mechanism 
rubber strips worn 

Examine and replace 

Desludging frequency too 
low 

Increase 

Biofilter ponding Media clogged Rinse thoroughly 
Dig up affected area to 1m 
depth and clean media 
If fats are causing the 
problem find the source of 
the fats – industry 
responsible 

Biofilter ammonias rise COD overloading Increase frequency of PST 
desludging 

Recycle pump not operating Reset or repair 
Humus tank desludging too 
infrequent – solids breaking 
down 

Increase frequency of 
desludging 

Scraper mechanism stopped Reset or repair 
Scraper mechanism rubber 
strips worm 

Inspect and replace 

 
TROUBLESHOOTING MATRIX – DISINFECTION 
Problem/Symptom Cause Remedy 
High E coli High ammonias Biofilter problem – 

investigate further 
Activated sludge problem – 
too little aeration 
Accumulated solids in 
maturation river breaking 
down and releasing 
ammonia – measure 
ammonia before and after 
pond 

 High suspended solids 
absorbing chlorine 

Check suspended solids in 
effluent and determine cause 
– e.g. floc carryover on 
SST’s 

 Low chlorine dose Check with chlorine 
comparator 

 Chlorine cylinder empty Replace 
 Flow proportioning not 

working 
Check if chlorine dose 
increases as flow increases 

 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
116 

  



 

 
TROUBLESHOOTING MATRIX – ANAEROBIC DIGESTION 
Problem/Symptom Cause Remedy 
VFA’s in excess of 200mg/l 
or pH less than 7.0 or no gas 
generated 

Hydraulic overloading of 
digester 

Reduce volumes pumped to 
digester 

Organic overload Check if the strength of the 
sludge has increased (COD) 
or if high ammonia effluent 
has been fed to digester 
(blood from abattoir) 

Mixer not operating Check and repair 
If problems persist contact experienced operator to assist – methanogenisis fails below pH 
of 6.8 – to be avoided at all costs!  Increase pH using sodium bicarbonate.  Do not use lime 
to increase pH – it will block pipes 
 
TROUBLESHOOTING MATRIX – ACTIVATED SLUDGE 
Problem/Symptom Cause Remedy 
High phosphates R – recycle low or off Check pumps for debris 

collection 
Check that required 
number of pumps are 
operational 

High nitrates A – recycle low or off Check pumps for debris 
collection 
Check that required 
number of pumps are 
operational 

High ammonias Too little aeration Increase DO setpoint 
Check that outlet weir level 
has not been lowered by 
mistake 

Toxic effluent received – 
e.g. industrial effluent – 
ammonias rise very fast 
and wont go down 

Nitrifiers are slow growing 
and can take 10-14 days to 
recover 

MLSS too low Measure and decrease 
wasting 

High COD High suspended solids 
carryover from SST’s 

See below 

High suspended solids 
carryover from SST’s 

Worn RAS pump impeller Check for wear and replace 
RAS pump not operating Reset or repair 
Excessive inflows into 
works 

Divert flow to maturation 
pond 
Investigate cause of 
excessive flow – e.g. 
stormwater ingress 

Excessive MLSS 
concentration 

Measure and increase 
wasting volume 

Scraper/siphon tripped Reset or repair 
Scraper/siphon rubber 
strip worn 

Examine and replace 

 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
117 

  



 

TROUBLESHOOTING MATRIX – SLUDGE DEWATERING 
Problem/Symptom Cause Remedy 
Dewatered sludge solids 
low i.e. too wet 

Poly incorrect Check poly 

 Poly makeup incorrect Check an correct 
 Solids measurement 

detector malfunction 
Contact agents 

 Feed sludge too thin Investigate and correct 
 
 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
118 

  



 

21 APPENDIX E: DRAWINGS 
 

 
 
 

Project Name:  Engineer: Paul Gaydon  

Title of Report:: Gwaing WWTW O& M Manual Approved by: Japie van Eeden  

Project Number: W01.GRJ.000061   
119 

  


	GEORGE MUNICIPALITY
	GWAING WASTEWATER TREATMENT WORKS
	OPERATIONS & mAINTENANCE MANUAL
	1 INTRODUCTION
	1.1 Importance of effluent quality
	1.2 Legal Requirements For Effluent Compliance
	1.3 Energy Considerations
	1.4 Process Selection

	2 ABBREVIATIONS
	3 Process flow diagram
	4 PROCESS MONITORING
	4.1 Statutory Monitoring
	4.2 Process monitoring

	5 Process Troubleshooting
	6 Process description
	6.1 Pre-treatment
	6.2 Biofilter Plant (3.7Ml/d)
	6.3 BNR Activated Sludge Plant (7.3Ml/d)
	6.4 Tertiary Treatment
	6.5 Sludge Handling

	7  PROCESS THEORY
	7.1  Biofilter Theory
	7.1.1 Introduction
	7.1.2 Description of a Biological Filter
	7.1.3 Principles of Biological Filtration
	7.1.4 Loading of a Biological Filter - Hydraulic Loading
	7.1.5 Loading of a Biological Filter - Organic Loading
	7.1.6 Recirculation
	7.1.7 Problems
	7.1.8 Maintenance

	7.2 Activated Sludge Theory
	7.2.1 The need for effluent treatment
	7.2.2 What is activated sludge treatment?
	7.2.2.1 Nitrification
	7.2.2.2 Denitrification
	7.2.2.3 Phosphate Removal


	7.3 Disinfection Theory
	7.3.1 Introduction
	7.3.2 DISINFECTION WITH Chlorine
	7.3.2.1 Liquid/gas chlorine
	7.3.2.2 Hypochlorite
	7.3.2.3 On-site hypochlorite generation
	7.3.2.4 Chloramines

	7.3.3 Chlorination Practice
	7.3.3.1 Gas Chlorinators

	7.3.4 CHLORINE Safety Precautions

	7.4 Anaerobic Digestion Theory
	7.5 Drying bed THEORY
	7.6 Principles of Drying Bed Operation
	7.7 Variables Which Affect the Drying Process
	7.7.1 Weather Conditions
	7.7.2 Sludge Characteristics
	7.7.3 System Design

	7.8 Description of a Typical Sludge Drying Bed
	7.8.1 Piping to the beds
	7.8.2 Sludge inlet arrangement
	7.8.3 Supernatant outlet arrangement
	7.8.4 Sand selection
	7.8.5 Underdrainage
	7.8.6 Size of individual beds
	7.8.7 Sludge depth applied


	8  OPERATIONAL PROCEDURES – HEAD OF WORKS
	8.1 Vacuum tanker offload bay
	8.2 Nightsoil offload bay
	8.3 Coarse screen
	8.4 Mechanical screening
	8.5 Vortex degritter
	8.6 Grit channels
	8.7 Parshall flume
	8.8 Division structure 1

	9 OPERATIONAL PROCEDURES – BIOFILTER PLANT
	9.1 Operating the Biofilter plant
	9.2 Operation of the PST’s and Anaerobic Digesters

	10 OPERATIONAL PROCEDURES – ACTIVATED SLUDGE PLANT
	10.1 Feed channel and measuring flume
	10.2 ACTIVATED SLUDGE Bioreactors
	10.2.1 Activated sludge process summary
	10.2.2 Vertical shaft mixers
	10.2.2.1 Operation
	10.2.2.2 Failure of shaft mixers

	10.2.3 Vertical shaft low speed aerators
	10.2.3.1 Switching aerators on and off as required

	10.2.4 Axial flow propeller pumps (a-MLR pumps)
	10.2.5 Axial flow propeller pumps (r-MLR pumps)
	10.2.6 Secondary Settling Tanks (SST)
	10.2.6.1 Access Bridge drive arrangements
	10.2.6.2 Sludge withdrawal

	10.2.7 Return Activated Sludge (RAS) pumps

	10.3 Waste Activated Sludge (WAS) pumps
	10.3.1  Selection of sludge age
	10.3.2 IMPORTANCE OF Alkalinity


	11 OPERATIONAL PROCEDURES – TERTIARY TREATMENT
	11.1 Maturation Ponds
	11.2 Disinfection by chlorination
	11.2.1 Chlorine Handling Procedure
	11.2.2 Start-up and Shutdown Procedure


	12 OPERATIONAL PROCEDURES – SLUDGE HANDLING
	12.1 Thickening and Dewatering of Gwaing WAS
	12.1.1 Poly make-up
	 Continuous batch make-up system with three tanks, overflowing into each other.
	 Low level in third (dosing) tank triggers make-up sequence.
	 Open solenoid valve for water feed into first (make-up) tank. After time delay, start screw feeder to measure preset quantity of dry poly into tank. This will be based on the rate of the feed of the screw feeder, and will be set by the operator on t...

	12.1.2
	12.1.3  Dewatering control
	 The belt speed will be adjusted by the operator depending on the quantity of sludge required to be dewatered.
	 The sludge feed pumps will vary their speed and hence pumping rate based on the sludge density to produce a defined solids sludge cake, up to the maximum capacity of the belt press at the speed set point. This will be a product of the density and fl...
	 The poly dosing pumps will vary their speed according to the mass of sludge going to the belt press, based on the required poly dosing rate as set by the operator on the HMI

	12.1.4 Drain Belt/Belt press start-up sequence
	 Perform safety check (E-stops, Limit Switches)
	 Check sufficient air pressure
	 If drain belt level low, open potable water solenoid for predetermined time
	 Wait 30 sec
	 Start belt
	 Wait 5 sec, if OK
	 Start conveyer
	 Wait 5 sec if OK
	 Start poly dosing pumps
	 Wait 10 sec, if OK
	 Start sludge feed pumps
	 Wait 10 sec, if OK
	 Start wash water meter
	 If any of the above fail, stop start –up sequence, identify problem step on HMI

	12.1.5  Belt press shutdown sequence (normal):
	 Stop sludge feed pumps
	 Stop poly dosing pumps
	 Wait 5 min (adjustable 0-30min)
	 Stop wash water pumps
	 Wait 10 sec
	 Stop belt press
	 Stop conveyer

	12.1.6 Emergency Shutdown. The following will stop the belt press and all associated equipment immediately:
	 Any E-stop
	 Any Belt tracking limit switch
	 Low air pressure


	12.2 Thickening and Dewatering of Regional/Outeniqua DAF thickened WAS

	13  MAINTENANCE
	13.1 Introduction
	13.2 Mechanical Maintenance
	13.3 Pump Maintenance
	13.4 Electrical Maintenance
	13.4.1 Stand-by generators:

	13.5 Lubrication
	13.6 Protective Coating and Painting
	13.7 Recommended Maintenance Tasks for Mechanical/ Electrical Equipment
	13.7.1 Weekly Items
	13.7.2 Monthly Items
	13.7.3 Annual Items


	14 PUMPS
	14.1 Introduction
	14.2 Classification of pumps
	14.2.1 Rotodynamic Pumps
	14.2.2 Positive Displacement Pumps
	14.2.3 The Compressed Air Operated Type Pump

	14.3 Pump Drivers
	14.4 Protective Devices
	14.5 Operation of the Pumping Plant
	14.5.1 Preparation for First Start
	14.5.2 Normal Starting and Stopping
	14.5.3 Operating Checks

	14.6 Bearings
	14.7 Shaft Seals
	14.8 Overhaul of Pumps

	Possible Reason
	Problem
	15 RECORDS
	15.1 Introduction
	15.1.1 Operation
	15.1.2 Planning
	15.1.3 Maintenance
	15.1.4 Costing
	15.1.5 Research

	15.2 What Records Should Be Kept
	15.2.1 Plans
	15.2.2 Design Parameters
	15.2.3 Daily Log
	15.2.4 Weekly and Monthly Records
	15.2.5 Laboratory Records
	15.2.6 Flow Records
	15.2.7 Performance Records
	15.2.8 Emergency Records
	15.2.9 Maintenance
	15.2.10 Accounting

	15.3 Filing

	16  SAFETY
	16.1 Introduction
	16.2 Safety Committees
	16.3 Inspections
	16.3.1 Basic Rules

	16.4 Safety Equipment
	16.5 Protective Clothing
	16.6 Supervision
	16.7 SAFETY PROCEDURES
	16.7.1 Work in Manholes, Sewers and Deep Sumps
	16.7.2 Work in Digesters or Sludge Storage Tanks
	16.7.3 Machinery
	16.7.4 Electrical
	16.7.5 Materials Handling
	16.7.6 Laboratory Safety

	16.8 Safety Legislation

	17 APPENDIX A: PROCESS FLOW DIAGRAM
	18  APPENDIX B: LIST OF MECHANICAL EQUIPMENT
	19 APPENDIX C: DESIGN DATA
	20  APPENDIX D: TROUBLESHOOTING MATRIX
	21  APPENDIX E: DRAWINGS

